8 | 7 | 6 | 5 %7 4 | 3 | 2

1

1
Parts List
821/32 ITEM [QTY|PART NUMBER DESCRIPTION
1 | 22 [viouis 5/16" LOCKWASHER
S 2 | 4 17040 5/16-24 X 1" HHCS
3 |1 |ar026 2" PUMP HOUSING
4|10 [vi0119 5/16" HEX NUT
5 | 1 [17033 Z-RAIL (PAIR)
6 | 1 17004 GAS ENGINE ADAPTER
7 | 1 7w WEAR PLATE
8 | 1 [17008 PUMP IMPELLER
9 | 1 [17000 2" OUTLET FLANGE
10 | 1 J17002 2 INLET FLANGE
1 [ 1 hi7ss MECH. SEAL ASSY.
12 | 1 17123 CI PUMP KEYED CLAMP
13 | 6 [17042 5/16-18 X 1 1/4" STUD
/32 14| 1 [17006 ADAPTER SHAFT
15 | 1 17014 OUTLET FLANGE GASKET, FKM
14 1132 16 | 1 J17017 Cl PUMP CHECK VALVE ASSY
i 17 | 1 7018 PUMP ADAPTER GASKET
¢ () 18 | 2 [17130 5/16-18 X 1" FHSCS
o012 | 19 | 1 [170098 5/8-18 IMPELLER NUT
z I 20 | 1 J17010 1/2-13 HEX NUT
21 | 8 [17019 5/16-18 X 3/4" HHCS
418 22 | 4 |17034 5/16-18 X 1-1/2" HHCS
1 23 | 1 [15022 2" PUMP HANDLE
% w 24 | 1 J12rrt 1/2" DRAIN PLUG
25 | 1 |UVi5163V___ [2-114 ORING
| ¥ ¥ 26 | 1 [12010 PUMP DECAL (N/S)
22332
1011/32 @

B FANEANT BT

RN VE

THIS DRAWING AND ALL

INFORMATION CONTAINED THEREON BANJO CORPORATION

|ARE THE EXCLUSIVE PROPERTY OF | 150 BANJO DRIVE, CRAWFORDSVILLE, IN 47933

[EANJO CORPORATION. WEB SITE: WWW.BANJOCORP COM
E-MAIL: SALES1@BANJOCORP.COM

UNLESS SPECIFICALLY NOTED, THIS [DESCRIPTION

[DRAWING AND ITEMS SHOWN ON 2" CI PUMP ONLY, FKM

THIS DRAWING ARE SUBJECT TO  [SARTNUMEER

(CHANGE AT ANY TIME. 200POIV

B T 7 T 6 T 5 LP 4 T 3 T 2 T 1




